PARTS LIST/ IN—Y DR b

TAMPING RAMMER
2EVV T —

MT-65H

303-03409

MIKASA SANGYO CO., LTD.
= pE X R K&




How to read the marks and remarks used in this parts book.

Section 1 : Explanation of Code Use In “MRK” Column
OO0 : Interchangeable between the new part and the old one.
XX : Not Interchangeable between new and old.
OX : New part is usable for the old machine but the old part is not usable for the new machine.
XO : The old part is usable for the new machine but the new part is not usable for the old machine.
Note : In case of the lack of interchangeability between the new part and old part,a new part may be used by replacing
all other parts found in the assembly. In this case, refer to section 2 for instruction on identifying other parts invo-
Ived in a new assembly.
AD : Newly established(added)
DC : Suspended(discontinued)
NC : Part number changed
QC : Quantity used has been changed
NS : Not supplied individually but supplied in an assembly or a group.
AS : Special part designed to allow interchangeability between new and old part.
CR: Correction

Section 2 : Items Found In “Remark” Column
Serial Numbers  Where indicated, this indicates a serisl number range (inclusive) where a particular part is used.
Model Number Where indicated, this shows that the corresponding part is utilized only with this specific model
number or model number variant.

#or :All parts with the same number following # or  belong to the same assembly. this part cannot be interchanged
individually with any other assemblies to replace an old part (indicated by #), with a new part(indicated by ),
then all other parts of that assembly must be replaced with new ones.

Note : If more than one of the same reference number is listed, the last one listed indicates newest(or latest)part available.

Section 3: Example

REF NO. [PART NO. PART NAME QTY |MRK |REMARKS
457(1) 5122-09230 Hinge Metal, Upper/24g 1 -1070 #3 (5)
457(2) 5072-09420 Hinge Metal, Upper M16 1 OX(3) | U1071-(6) 3(7)
(1) Old part
(2) New part

(3) New part usable with old machine, but old part not usable with new machine (reference section 1).

(4) Old part number is used through this machine serial number.

(5) Old part, used in an assembly with other parts marked with #3. To use this part on a new machine, all other parts
in this assembly must be replaced with old ones.

(6) New part put into use starting with this serial number and is still current.

(7) New part used in an assembly with other parts marked 3, to use this part as a replacement for an old part, all
other 3 marked parts must be changed at the same time.

Section 4: Items Found In “MK2” Column
(only for suspended products)
100 (“O0” is shown in figure) : The part shown in lower line is supplied.
I SD : Not available due to termination of production.
I'NS : Not supplied individually, but supplied in an assembly or a group.
I PD : Supplied as unit product.
SS : Not available after stock run out.

(The contents of this parts catalog are subject to change without notice.)



R~ —7 DR

1. "=V IJRAMNTHEHENTWIHEABIUCEEFOEKRIITELOEY TT,
MR K#DFEE DRk

OO : #Hr. HEBSITHEICHBRMED Y

XX :#, IBES AR B AR L

OX : Frildnix, HELORDYVICHEATEET, TOWIEATEEEA,
XO : HEsE, Frifdmofb IR TEEd, ZoHEMEHTE EEA,
AD : HHEBIMER & 7o 7=F0 5

DC : fEfHZF I L7

NC : fifia— R _R—nZ&HE

QC : EHEHDZEE

NS : i TOMRIEE LARWER M

A'S : EREEETEITAEVET IR ER & D BIANE 2 H - B 7 D DB

CR : BHECETIE GEHERS)

L1 Ex OFr, IHE& CHEMENTEWGS TH, HEROEM A FRICZEImT 2FIT D . FriEda 4 RE SO
ROVIHHTE2HER/HY £3, 2054, Fic® REMARKS (F%) #icit5 %O, #OMNEA
INTWVWET,

MK 2 i DFF DEM%
OO0 (OOWIEHT) it

T DA O B E S (MK 2 ! & 28T a Rk EEA)

'!'SD (SD) D AEPER T B O 7o O MR R 2R R

INS (NS) D AL TORGEZATDRWERML (7 > & TOIRE)

'PD (PD) D BRUERS RIS SRR S TR Y L i TORTE L Laanilin (B THRIE)
S S D AEPERS TRE DT O EFE D ARGERE T 1% 135G ok 22 v v

REMARKS ({#%) WMo EOEK

*O, #O B S DL TN —T R LE T, Bl * 1 : HiEsho 7 —7
H 1.k LIS T 2 IHEBHDO T V—T
—0000 : ANy 7 No. EFIFREFRZOOOOFHE TN
0000 — : Ay 7 No. FIFHERSOOOO SN LM H
) —1001 :1001ZkETHM
1002—:100 25 5
HiL 2 AMEOBMWEREHEAT 21To7286. 25 L TREMARKS (H%5) MIC#EHA S EZIZALy s
No. ZHFEELTAY £T DT, MMBEERICZZHIIZI 0,
HRL 3 EE BRI OH S B, MK 2R AIE SN D556, Fil s DR EMLSMNIEA SN L GE B LU EH
HETLHIHEERH D £7,
2. fERH
Ref No. |PART No. |EBSh4 Fr QTY [MRK [REMARKS
1 1111-11111 |V > 2 1
1 1111-22222 |V > 7 1 |00
2 [2222-22222 |LX— 1 #1 —1150
2 [2222-33333 |L/X— 1 [XX [*1 1151-—
3 3333-33333 |2 %7 ¥ — 1 |AD [%1 1151—

(JEE : [F— Ref No. C/RTEMITHIHMF MR H 2 FEE R LET, ZOHE, HERLO FICHdmasc L, H
HBeh & O H AN 2 B OMR KMIR L Ed, )
1 00 [OO] #ihE S 1111-11111 OIHY > 7 1%, #ihES 1111-22222 OF Y 7
WCEEINTHOT, FHMBEOMEICERERH Y 5,
2 #1 —1150 [XX] #aEs 2222-22222 OIH L A—(%, #inE 5 2222-33333 DL 3—
2 XX %1 1151-— & RHHREE A
3 AD %1 1151— [AD] #Bf%E 5 3333-33333 O 2 17 X —XHH BB 22 - -8B T,
[#1. 1) HHFEOIZAL—7 (#1DO~—27 TRLUEEMS 1. Bidsao

IN—"" (k1 O~—27 TRLULEHM) ER2TOMMERIETHZ &
LV EEMERDH Y T,

[-1150.1151-] #5&E 5 2222-22222 O IH L N— [T, #LEFR S 1150 B E T
fEH SN TCWET, Tz, HnER 2222-33333 O L N— L ELEE
3333-33333 DT % 7 ¥ —|3IEF S 1161 BN OHEH I TVET,



MT-65H 31U0

CRANK CASE & ENGINE
DS —R&IDY

(FFETAV—)



MT-65H 2010/9/29
CRANK CASE & ENGINE .~ 55205 —I& TSy sx 31U Kok
REF NO. |PART NO. PART NAME T A A @ TY |MRK |MK2 REMARKS
1 3631-17950  |CRANK CASE / MT-65H y5upir—A/MT—65H 1
2 0400-06207  |BEARING 6207 TS 6207 1
3 0400-06204  |BEARING 6204 TS 6204 1
4 9524-00130  |WASHER 9304 Uyie— 9304 1
5 0022-10825  |BOLT 8X25 H, SW FAh 8x25 H, SWH 1
6 3633-42430  |CRANK GEAR /MT-65H »50r%%—,/MT—65H OLD 1 ISDIR000182 [#1 —1686
6 3633-42750  |CRANK GEAR 22DEGRESS /65H |[#5v#%%— 22° ,/MT—65H 1|XX *1 K1687-
7 3634-56230  |BEARING COVER /MT-65H RFPVS A~/ MT—65H 1
8 0503-00440  |0-RING S-44 O-Uv” S-44 1
9 -1 |0012-20820  |BOLT 8X20 T FAL 8x20 T 2
9 -2 [0302-08200  [SW MS SW M8 2
10 94002-1200008 [NUT M12 FohM12 *5—5—2 1 ENGINE
11 3713-34730  |CONNECTING ROD /MT-76D |axzFvZuvk /MT—76D 1
12 0400-06304  |BEARING 6304 TS 6304 1
13 0801-00520  |STOP RING R-52 by Y S R-52 1
14 9524-00130  |WASHER 9304 Uyie— 9304 1
15 0012-20825  |BOLT 8X25 T FAL 8x25 T 1
15 -1 |0302-08200  [SW M8 SW M8 1
17 3634-56220  |PINION /MT-65H ¥'=#>,/MT—65H,/OLD,/ &= Ik 1 ISD #1 -1686
17 3634-56410  |PINION 22DEGRESS /MT-65H |=z> ®28. 5, /K1687—,/65H 1]xx *1 K1687-
18 0400-06204  |BEARING 6204 TS 6204 1
19 0802-00350  [STOP RING S-35 AhyFYLY S-35 1
20 3524-41340  |SPACER /MT68, 70V AR—H— /MT68, 70V 1
21 0604-04010  |0TL SEAL TC-40528 A AN — TC-40528 (UE) 1
22 0501-00950  |0-RING G-95 0-Uv/ G-95 1
23 3554-47210  |CLUTCH DRUM /MT-63W IS5 9F R A /MT—63W 1
24 9524-05610  |KEY 5X5X19R %— 5X5X19R 1
25 9524-05490  |LOCK WASHER /MTR, MT N /MTR, MT 1
26 -1 [0012-20820  [BOLT 8X20 T FAL 8x20 T 1
26 -2 10302-08200  |sW M8 SW Ms8 1
27 0410-06007  |BEARING 60077 ~7UY 6007Z 1
29 005-32042-01 |WOODRUFF KEY YRS 7% — 1
30 3624-54441  |CLUTCH AY/CE120P 1.6T 259 AY,/CE120P,/MT, OLD 1 13614-63840
30 3614-63840  [CLUTCH AY/CE120T 259 AY,/CE120T,/MT, NEW 10X
30 -1 [9430-20020  |CLUTCH SHOE €812 59 Fva— C812/MT, OLD 4 0LD
30 -2 |9430-50050  |CLUTCH BOSS C812 »59FRA C812,/OLDEE T IE 1 1SD OLD !SD
30 -3 [9430-60100 CLUTCH GAIDE/(A)1.6T,1C  |/99FHAK,/(A)15®1. 6t, 1C 1
30 -4 |9430-60020  |CLUTCH GUTDE/B I59FHAR/B(120) 1
30 -5 |9430-30021  |CLUTCH SPRING 259FAFYY /MTR, MT (B) 2
31 3010-10210  |LOCK WASHER, CLUTCH D 1
32 0022-11035  [BOLT 10X35 H, SW FAL 10x35 H, SWH 1
33 934021004000 |BOLT-WASHER 10X40 FARI oL p— 10X40 *5—5—2 2
36 3633-42490  |PACKING, FRONT COVER/MT-65 |/$v%v (Zmy b —) /65H 1
37 0022-00620  |BOLT 6X20 SW FAL 6X20 SWH 9
38 3629-10060  |THROTTLE LEVER AY /MT-55 |f@#L,S— AY/MT—55, 60FS 1
39 3623-41550  |THROTTLE BODY /MT-55 AyMVRFA—/MT—55 1
40 3629-10090  |THROTTLE, GEAR CP, W/BOLT |Rmwhi¥+% CP &AMt/ MT—55 1 K2570~
41 3624-55620  |SLIDER /MT-55 RS54 —,/MT—55 1
42 3624-55630  |THROTTLE LEVER /MT-55 Ayl A— /MT—55 1
43 0501-00450  |0-RING G-45 0-Uv”/ G-45 1
44 0502-00100  |[0-RING P-10 0-U»# P-10 1
45 0311-10160  |PW M10 PW M10 3
46 0321-10180  |CONICAL SPRING WASHER M10 |m,<% M10 (1L) 2
47 0221-31008  |CAP NUT M10 ZsuFyk M10 1
48 0204-10060  |NUT M10, H=6 Fvk M10, #A 1
49 0962-06006  |SOCKET HEAD SCREW 6X6 RAFFAR 6X6 Fbh 1
50 0962-08020  |SOCKET HEAD SCREW 8X20 AERMIER 8X20 T i 1
51 0204-08050  [NUT M8, H=5 Fob M8, 2
52 9561-00048 THROTTLE WIRE/MT-65H NEW |#&#EVA¥—S720—850,/MT—65H 1
53 0204-06040  |NUT M6, H=4.2 Fvb M6, HA 2
54 0012-20620  |BOLT 6X20 T FAL 6320 T 2
55 0302-06150  [SW M6 SW M6 2
56 0221-30605  [CAP NUT M6 ZruFvh M6 2
57 9590-06120 CLIP (TCP2-10509B) 297 /TCP2—10509B 1
59 3633-42520  |LINK PROTECTOR /MT—65H Vs Fusys—,MT—65H 1




MT-65H 31U0

CRANK CASE & ENGINE
DS —R&IDY

(FFETAV—)



MT-65H

2010/9/29

CRANK CASE & ENGINE .~ 55205 —I& TSy sx 31U Kok
REF NO. |PART NO. PART NAME T A A @ TY |MRK |MK2 REMARKS

60 3633-42530  |MUFFLER PROTECTOR /MT-65H [=75—~mss#— MT—65H 1

61 0024-00820  |BOLT 8X20 SW, PW FAL 8x20 SW, PWH 4

62 0024-00825  |BOLT 8X25 SW, PW HFNI8X25 SW. PWH 4

64 3621-16871  |AIR CLEANER AY/MT-55, 50WT |=7—2y—J—f#isr, MT—55. 65H 1

64 -1 [3620-30011  |COVER CP, AIR CLEANER/MT55 |#h,8—CP, 2Y—4— /MT—55, 65H 1

64 -2 [3620-30020  [PACKING, ATR CLEANER/MT-55 |/$v%> . #Y—F ,/MT—55. 65H 1

64 -3 |3620-30030  |ELEMENT CP, ATR CLCANER/MT |=L AL FCP#Y—F,/MT—55, 65H 1

64 -4 |3620-30040  [GRIP BOLT CP,ATR CLERNER |ZVUsZRANCP, 2Y—F—,/MT65H 1

65 3533-42400  |INTAKE PIPE/MT-65H, 62HS |47 —2r¢47 /MT—65H, 62HS 1

66 5070-10110  |CLAMP TC-200 yr—FAHFeF TYL75—50X 2

67 3624-56610  |ELEMENT /BREATHER /MT-55 |FU—¥F—=Lxh,/MT—55 1 EXCEPT. MQ

68 0311-08160  |PW MS PW M8 1

68 -1 [0503-00070  |0-RING S-7 o0-UvY S—7 1AD K1727-

68 -1 [0503-00070  |0-RING S-7 o0-UvY S—7 1AD JPN.  K3785

76 3630-30020  |FRONT COVER /MT-65H/J, BXP |7wik#s8— MT—65H (EHN. EXP 1

81 3630-30010  |FRONT COVER /MT-65H MQ  |7wik#s8—,/MT—65H (MQ) 1 MQ

86 9122-10002  |ENGINE AY GX100/MT-65H MQ |=+» GX100KRB,65H. MQ 1{pc [19122-10008 |MQ

86 9122-10003 ENGINE GX100/MT-65H EXP xY GX100KRB4,/65H., i 1IDC [19122-10008 [EXP

91 9122-10008  |ENGINE AY/GX100UKRB4 TL UV AY, GX100UKRB4,/65H 100 EXP, MQ

91 9122-10008  |ENGINE AY/GX100UKRB4 =LYV AY, GX100UKRB4/65H 1 E/G, 1006759

91 9122-10005  |ENGINE GX100/MT-65H JPN  |=¢» GX100,/65H EM (Fix0) 1]AD JPN.  K4310




MT-65H 31VO0
TANK & HANDLE A 3059-10032
R &NV R ‘

(EXPORT / OLD)

&

(EXPORT)

121 (JPN) 12
26 (EXP) =

S— 11
10

Nump?, - -




MH-65H 2010/9/29
TANK & HANDLE .~ 820 & N RILEGR *x 3LV ok
REF NO. [PART NO. PART NAME B & 4 B Q’ TY|MRK|MK2 REMARKS
A [3059-10034  [FUEL TANK AY 2L/MT-55/JP |##t#> 2 AY 2L (Fisx) #BCAPH 1 113059-10032 |JPN
A [3059-10032  [FUEL TANK AY/54F/EXP, JP  |#¥t#7AY, 2L (Figistil) SSCAPH 1 EXP.
1 3631-17300  |HANDLE /MT-65H MUKV, MT—65H 1
2 3513-37070 SHOCK ABSORBER (61) BRI A (61° ) /MT—50V, 65H 2
3 -1 [0015-21020  |SOCKET HEAD BOLT 10X20 T |’ ’cft#/ik 10x20 T 4
3 -2 [0331-21009  |TOOTHED LOCK WASHER B M10 |4#EE& M10 4
4 0022-11020  |BOLT 10X20 H, SW Fk 10x20 H, SWHt 4
5 9390-10210  |STOPPER RUBBER EH1002 Rpyr8—= A-EH1002 1
6 0302-08200  |SW MS SW M8 1
7 0203-08060  |NUT M8 Fvh M8 1
9 3619-10021  |TANK CAP CP (ORANGE) /FW  |#v2%%v7 CP ffa,/HYVs A 1
9 3619-10070  |TANK CAP AY (OR, DB) /MT B2 7% %y 7 AYHDBE /MQ., AUT 1 MQ, MT-65HA
9 -1 [3534-49010  [STRAP, OTL TANK /MT-HS [RrSw=. #ArZrz/MT—HS 1
9 -2 [3624-58350 SUB CAP (BLACK) /PE/MT FTS%%y 7, B/PE/MTZ %S 1 |AS M4160—
9 -3 [9201-09500  |TAG, GASOLINE (JAPANESE) 27 /ST EEEAEBI U TP | 1 JAPAN
9 -3 [9202-08960  [TAG, GASOLINE 27 REHET 6, EH 1 EXPORT
10 3514-37785  |HOLDER, COCK /MT Ay IR — /MT 1
11 9544-06020  |PACKING, FUEL TANK/MT, MTR |<wv#%> . awr&nA®— ,/MT, MTR 1
12 9544-06010  |STRAINER (#110) AN —F—(#110) 1
13 0012-20830  |BOLT 8X30 T Fk 8x30 T 2 sX
14 0302-08200  |SW MS SW M8 2
15 0227-10809  |NYLON NUT M8 FAmrF vk M8 2
16 9524-01450  |WASHER 8. 5X22X3 Ty r— 8. 5x22x3 2
17 9590-26401  |FUEL HOSE /80L BER—R  $4. 5X ¢ 9XSOL 1 NS [119590-26103 |L=80
17 950014500150M |FUEL, HOSE (1M) Za—T A k—A(MIEE) 4. 5X6 9 1 ]oo
18 16910-GB2-005 [FUEL FILTER CP/G100KRB Z4MF—,/G100KRB #R%H 1
19 950024085008 |CLAMP, TUBE Fa—TIF S *%5—5—2 2
21 3621-16890  |F. TANK 2L (GRAY) /EXP ey, FLU—2L /Tl 1C 1 JAPAN
22 9544-04890  |FILTER, TANK /MT T4NE—, Z 7 #80(H) /MTH 1 JAPAN
22 9544-04890  |FILTER, TANK /MT TANE—, 27 H#80(H) /MTH 1 |AD 65HE R2298 ]
22 9544-04890  |FILTER, TANK /MT TANE—, Z 7 $#80(H) /MTH 1 |AD IMER  K1687
23 9544-05990  |FUEL COCK AY CVL-00 =9 7AY,/CVL—00,/MT, MTR 1 JAPAN
23 -1 |064-20014-20 |SCREEN RY— (%t ) /MT, MTR 1
23 -2 |064-20014-30 |C-07 RUBBER PACKIN#tt a8y (B y2) /MT, MTR 1
23 -3 |064-20014-10 |cUP BV (ktay) /MT, MTR 1
26 3621-16890  |F. TANK 2L (GRAY) /EXP ey FLU—2L /Tl 1C 1 EXPORT
27 9544-06000  |FUEL COCK AY NI18L-02 #ElayZAY N18L—02 (FI) 1 EXPORT
27 9543-00720  |FUEL COCK AY /CVL-08 =y 7AY,/CVL—08 1 |ox MQ L5569
27 9543-00720  |FUEL COCK AY /CVL-08 B2y 7 AY,/CVL—08 1 |ox EXP 15884~
31 9590-26402  |FUEL HOSE /210L B —R $4.5X $ 9X210L 1 NS |1950014500150M|1.=210
31 950014500150M |FUEL, HOSE (1M) Za—TAk—A(MIRRE) ¢ 4. 5X 6 9 1 |oo
32 95002-4085008 |CLAMP, TUBE Fa—TIT S %5—5-2 2
41 9552-00052  |ROLLER, W/PIN, MT BEHn—L, EL A MT 2 $S19552-00053 [OPTTON
42 0910-05025  |SCREW 5X25 F% 5x25 4 OPTION
43 0226-10505  |FLANGE NUT M5 H 75 YF vk M5 4 OPTION
44 0311-05080  |PW M5 PW M5 4 OPTION




3IWO0

(FOR EXPORT)

SPRING & GUIDE CYLINDER

MT-65H

30



MT-65H 2010/9/29
SPRING & GUIDE CYLINDER .~ X T2 & HAR > 5— ok 3IW ok
REF NO. |PART NO. PART NAME oA 4 Q’ TY|MRK|MK2 REMARKS
1 3524-23290  |PISTON PIN EXREY /MT—68, 70 1
2 0801-00150  [STOP RING R-15 Zhy 7Y s R—15 2 [nc #3
2 3634-57870  |PISTON PIN PLUG/MT ¥RINAYSFY /MT—65H 2 |aD *3 M1025-
3 3633-42450  |PISTON ROD /MT-65H ¥Rk Evk,/MT —65H 1 |pc [!Ro00181  |#3
3 3633-44350  |PISTON ROD / NEW / MT-65H |exkomok (%) /MT—65H 1 [xo *3 M1025-
4 3554-52340  |PISTON END/MT-63W, 4HOLE  [EXke =ik (M18,/MT—63W, 4% 1
5 0201-18150  [NUT M18, PI.5 Fwvh M18,P1.5 fE 1
6 3554-47250  |STOPPER, UPPER /MT-63W  [Rkwot—, k /MT—63W 1
7 3554-47260  |STOPPER, LOWER /MT-63W [=hw,s—, F /MT—63W 1
8 3634-56260  |MAIN SPRING /MT-65H AL AT FK=2. 8,/ 65H 2
9 3633-42440  |SPRING CYLINDER /MT-65H  |=#Vorsves—, /MT—65H 1
10 3552-14140  |FOOT PLATE 14 /MT-63WL  |7—F7L—k 14° /MT63WL 1
11 0501-00900  [0-RING G-90 0-Vv7 G-90 1
12 0015-21020  [SOCKET HEAD BOLT 10X20 T |Afmscft#ik 10x20 T 4
13 0015-21040  |SOCKET HEAD BOLT 10X40 T |A@&ft#it 10x40 T 4
14 9534-05270  [PLUG 1/4X14 13L 7571,/4%14 13L 1
15 9534-05260  [PACKING 1/4 (CU) Ay¥%v1/4 (Cu) 1
17 3552-13010  |GUIDE CYLINDER /MT-63W  [#AK3Ur2— /MT—63W 1
18 0502-01500  |[0-RING P-150 0-Uv” P-150 1
19 0022-11035  |BOLT 10X35 H, SW AL 10x35 H, SWH 4
21 3540-10010  |BELLOWS, ORANGE/MT-70V, 63W |[~o—x (ki) AL,/ 63W, 70V 1
22 0509-31500  [0-RING JAS03150 0-Y»% JASO3150 2
23 3543-36352  |BELLOWS CLAMP(1.6T)171D  |<o—x/SvK(1. 6T)1716 /MT 2
24 3544-42340  |BAND GUIDE, BELLOWS /MT68 |[vREE, <m—x /MT68, 70V 2
25 0012-20840  [BOLT 8X40 T FLL 8240 T 2
26 0203-08060  [NUT M8 Fvk M8 2
27 3544-46170  |PIN 6D-8. 5L ¥y ¢6—8.5L /MT— 2
28 9534-05270  [PLUG 1/4X14 13L #571,/4%14 13L 1
29 9534-05260  [PACKING 1/4 (CU) Ay¥%v1/4 (Cu) 1
30 0501-00950  |0-RING G-95 0-Vr¥ G-95 1 #4
30 0502-00950  [0-RING P-95 0-Uv7 P-95 1 [xx *4, R9953~
36 3551-13950  |PROTECTION SLEEVE/MT-72FW |#m7#k2)—7 (DOM),/ MT72FW 1 IR0O00216  |FOR JP. #4
36 3551-19020  |SLEEVE/72FW, 65HE, P/JP, EXP |/uF2kx)—7 (HA. INA, PA 1 [xx JP. %4 R9953~
41 3551-13960  |PROTECTION SLEEVE/MT-T2FW |#m7Zk2)—7 (#HH) /MT—72FW 1 IRO00211  [FOR EXP, #4
41 3551-19030  |PROTECTION SLEEVE72FW/EXP |/mFsr2Ry—7 (#iH,/72FW, P 1 [xx EXPsk4 R9953—
42 3664-60300  |0TL GAUGE ASSY / MTX FANSF—VAY, PF3 /8757 H 1 FOR EXP
43 9534-04670  [COPPER PACKING 17X25.5X1 |8A,<v%> 3,/8(17x25. 5x1) 1 FOR EXP




MT-65H/65HA/65HE
FOOT & OPTION

7l 52

(JAPAN)
18— 2

&—|

—4

3KYO

— 1
HANDLE/MT
BRI YT
(Z—FA)

8
/

2

USE WITH HANDLE/MT
BERY )y TTER

OPTION




MT-65H 2010/9/29
FOOT & OPTION . 7—f & F 73> *k 3KY ok
REF NO. |PART NO. PART NAME 2B &h 4 B Q' TY|MRK|MK2 REMARKS
A [3629-10140  |FOOT AY 285-SF-JPN 7—hAY285W, NN /44SF, BN 1 13669-10020 |#4, , JP, OLD
A [3629-10130  |FOOT AY 285W-SF-EXP 7—hAY285W,/NN%/4#SF, EX 1 13669-10020 |#4, EXP, OLD
A [3669-10020  |FOOT AY 285 M4B/S80/MTX70 |[>—FAY 285W M4B,80,/MT7 1 oo *4, JP, EXP
A [3529-10040 FOOT AY 200W / 68 77—k AY 200W, 68 1 #4, OP/200MM
1 3633-43390  |GRIP HANDLEBAR (FOOT/MT) |B®ifZVy7 (Z—FE) /MT 1 OPTTON, 65HA
2 0016-11259  [SUNK HEAD BOLT 12X95 H HAEVE 12x95 H #7m(LE) 2 #4, 65HA/OP
2 0091-10035  [BOLT, SQUARE NECK 12X95 MU AR ILA Ak (M12 X 95) 2 [xo0 *4, 65HA/OP
3 0016-11253  [SUNK HEAD BOLT 12X65 H HAEL 12x65 H #7a(LE) 4 #4, 650
3 0091-10034  [BOLT, SQUARE NECK 12X65 ARk (M12 X 65) 4 [xo0 *4, 651
3 0016-11253  |SUNK HEAD BOLT 12X65 H SHANE 12x65 H F7a(LE) 2 #4, 65HA/OP
3 0091-10034  [BOLT, SQUARE NECK 12X65 ARk (M12 X 65) 2 [xo0 *4, 65HA/OP
4 0227-11214  [NYLON NUT M12 FAurF vk M12 4 65H,/65HA
5 0302-12300  [SW M12 SW M12 4 65H,/65HA
6 0016-11050  [SUNK HEAD BOLT 10X50 H SHAEE 10x50 H(2E) 4 #4, 65H/HA
7 0016-11051  |SUNK HEAD BOLT 10X55 H $BA VR 10x55 H(ZE) 3 #4, 65H/HA
8 0302-10250  [SW M10 SW M10 7 65H,/65HA
17 0227-11012  [NYLON NUT M10 FAurF vk M10 7 EXPORT
17 0227-11012  [NYLON NUT M10 FAurF vk M10 6 TJAPAN
18 9590-10413  [EYE NUT M10 FA4Fvh M10 1 TJAPAN
20 3629-10130  |FOOT AY 285W-SF-EXP 7—hAY285W,/NNA&_/4#SF, EX 1 13669-10020 |#4, 65HE, OLD
20 3669-10020  [FOOT AY 285 M4B/S80/MTX70 |7—RAY 285W MA4B, 80,/ MT7 1 |00 *4, 65HE, NEW
23 0016-11253  [SUNK HEAD BOLT 12X65 H HAEVE 12x65 H #/mr(LE) 4 #4, 65HE, OLD
23 0091-10034  [BOLT, SQUARE NECK 12X65 ARk (M12 X 65) 4 [%0 *4, 65HE, NEW
24 0227-11214  [NYLON NUT M12 FAurF ok M12 4 65HE
25 0302-12300  |SW M12 SW M12 4 65HE
26 0016-11051  [SUNK HEAD BOLT 10X55 H SHAFE 10x55 H(2E) 7 #4, 65HE
27 0302-10250  [SW M10 SW M10 7 65HE
37 0227-11012  [NYLON NUT M10 FAurF vk M10 7 65HE
54 9593-00370  |WHEEL 18X200X50 H# ¢ 18X200,/75,/MVC, MT 2 ss! OPTTON
55 9524-03320  |WASHER 21322 Uyiy— 21322 2 OPTTON
56 0252-03030  [SPLIT COTTER PIN 3X30 #ey 3x30 2 OPTTON




MT-65H 31YO
NAME PLATES,DECALS / ##x BE{%

for JAPAN / B[R] 16

1
3800~4100RPM

15
e £ U SRR IR

for EXPORT / #iHd[A]




MT-65H 2010/9/29
NAME PLATES .~ # #& *x 3IY ok
REF NO. |PART NO. PART NAME T I Q TY|MRK|MK2 REMARKS
1 9202-09570  |DECAL, E/G R.P.M 3800-4100 |84, E,/GHEERIAM 4100rpm 1
2 9202-09610  |DECAL, CLEANING ELEMENT R, LoV —F— Btk 1
11 9201-08290  |DECAL, CAUTTON $M, BIRIER /MT—F5y~— /829 1 FOR JAPAN
12 9201-08660  |DECAL, CAUTTON (RAMMER) G, WA TR (5 ~—A) 1 FOR JAPAN
13 9201-09520  |DECAL, ENGINE SET R.P.M  |@%#i. ooty NEtEBaRE RS (F150) 1 FOR JAPAN
14 9201-09500  |TAG, GASOL INE (JAPANESE) 27/ RHET, ERRE R EEI LR /TP 1 FOR JAPAN
15 9201-09970  |DECA, OTL/FLUID LEVELS Bk, A AL -HREHR R/ MT—55,/997 1 FOR JAPAN
16 9201-09980  |DECAL, LEVER OPERATTON M, L \—HfE,/MT55 MVH—R60 1 19201-09981  |FOR JAPAN
16 9201-09981  |DECAL, LEVER OPERATTON M, L \—HfE,/MT55 MVH—R60 1 oo FOR JAPAN
16 9202-11690  |DECAL, LEVER OPERATION B, LN — T 1 FOR EXPORT
21 9202-02930  |DECAL, SWITCH-ON $iH, RF—hBIAA(YFONSER /X 1 FOR EXP
22 9202-03290  |DECAL, CAUTTON @ BRIREE /MT, MVC /%X 1 FOR EXP
23 9202-03990  |DECAL, CAUTION(FUEL COCK) |884%, =3 oAl kRsao 7B (330) 1 FOR EXP
24 9202-09100  |DECAL, CAUTTON (RAMMER) #4457, PL3BGHA® /MT, MTR, 3£ 1 FOR EXP
25 9202-09630  |DECAL, CLEANING ELEMENT iR, 7L 7Y —F —BRFEBH () MT55 1 FOR EXP
26 9202-09750  |DECAL, CAUTION 4CYCLE /MT  |@%#%. BUREER 4%A21 (3) /MT55 1 FOR EXP
31 9202-07690  |DECAL, CAUTTON (MANUAL) L L AE I VL INL L V) 1 FOR EXP
32 9202-08960  |TAG, GASOLINE 27 MEHET 6, EE 1 FOR EXP
36 9202-09990  |PLATE, SERIAL NO. /MT-65H  |g##%, 8% /MT—65H 1 FOR EXP
40 9202-09980  |PLATE, SERIAL NO. /MT-65H |4, #1% MT—65H (MQ) 1 1SD!19202-06900 |MQ
40 9202-06900  |PLATE SERTAL NO. /MQ St BT (S ~—F) /MQ 1 MQ
42 9202-10160  |DECAL, SERVICE MONTHLY iR, 2V —F—Bdk TPy ,/MQ 1 |AD MQ  K1727-
43 9202-10170  |DECAL, GASOLINE ONLY i, YV ALY~/ MQ, MT—65H 1 |AD MQ  K1727-
44 9202-10180  |DECAL, CHECK DAILY (FILTER) |84k, 71741 %—EedR,/ MQ,/65H 1 |AD MQ  K1727-
45 9202-10100  |DECAL, EC NOISE REQ. LWA108 |@%#%. ECBEELWA108 1 |AD EU  K1487-
45 9202-10310  |DECAL, EC NOTSE REQ. LWA107 |@%#%. ECBEBELWA107 1 EU  K4270-
46 9202-10850  |DECAL, START-DRIVING/EXP  |4&®h. % /MT—72FWA /EXP, IM 1 IMER
47 9202-10870  |DECAL, COUTION/CONBI PL4  |@%#%. PLATRM A 1 IMER
48 9202-10880  |DECAL, CAUTTON/COMBT G, AR BREE 1 IMER
51 9202-10550  |DECAL, IMER-MARK / MT Sy <—AIMER&#R 1 IMER




MIKASA SANGYO CO., LTD.

HEAD OFFICE
No.4-3, Sarugakucho 1-chome,
Chiyoda-ku, Tokyo, 101-0064,
Japan

EEREMRANSTAL

X £ T101-0064 HEEATRERXIRZEE1TH4EIS
EEE 03-3292-1411  FAX 03-3233-0530

K Bk X B  T550-0012 KrmifaXiI5EIE3ST H3HE105
EEE 06-6541-9631 FAX 06-6541-9660

FLIRE XA T003-0030 ALIETARRFEL4S2—6T H1E485
EEE 011-892-6920 FAX 011-892-6344

WWEEER T984-0015 (IETHEMRRHBSTH1E16S
EEE 022-238-1521 FAX 022-238-0331

LB EZERT  T374-0042 MEMAERERT178%Hh
EEE 0276-74-6452 FAX 03-3233-0530

hE & £ F  T453-0014 ZHEHMHMRAIRITHIELE
EEE 052-451-7191 FAX 052-451-0315

hEEER  TI31-0138 LBEHMRERMRMREITR45F11S
EEE 082-875-8561 FAX 082-875-8560

M EZERR T812-0016 EEATHELZXELEREST B22&E55
EEE 092-431-5523 FAX 092-431-5707

K HERFT>
-HR - RE O-&RO-mE -mAM - R

<KE@BH—EREVZ—>

T344-0053 FHAETHKETST H4EF395
B & B EBEE 048-734-2401 FAX 048-736-6787
Y —E XBR EBEE048-734-2402 FAX 048-734-7678

MRt 82— - BRIEHRET - EEMIE - HEBIS






